8B

Index

N
COXNOIORAWN =

NN RNRNNRN S = s sy
NOORWN_,OOXNDIOAWN =

Part No.

14-101703-000
14-100713-000
11-010785-000
11-652054-000
11-010782-000
11-106650-000
11-651033-000
11-171501-000
14-100069-000
11-007180-015
14-100541-000
14-100959-000
11-010783-000
11-005272-015
14-100439-000
14-100254-000
14-100134-001
11-010789-000
14-100543-000
11-603131-000
14-100434-000
11-199003-015
11-006118-015
14-100752-000
14-100254-000
14-100499-000
11-603105-000

Description

Assembly - Rear Frame

Rear Frame - only

Hex Serrated Flange Head Screw (1/4-20 x 3/4")
Rubber Washer (1/4 ID x 3/4 O.D.)

Hex Serrated Flange Head Screw (1/4-20 x 1/2”)
Socket Head Shoulder Screw (5/16-18 x 3/8” x 3/8”)
Grommet (.375 |.D. x .875 O.D.)

Nut (5/16-18)

Caster Mount Plate

Screw Flat Head Socket Cap (1/4-20 x 3/4”)
Speed Sensor w/Foam, Bracket

Lower Caster Mount Plate

Screw Hex Serrated Flange Head (5/16-18 x 3/4”)
Screw Socket Head Cap (5/16-18 x 2”)

Lower, Tank Support Bracket

Assembly - Speed Sensor w/Cable

Hinge Bracket R.H. Handle

Hex Flange Head Screw (5/16-18 x 1-1/4”)
Assembly - Over Travel Block

Cable Tie Mount

Assembly - Buffer Brush Shield w/Felt

Lock Washer (#10)

Button Head Socket Cap Screw (10-32 x 1/27)
Battery Tray Bracket

Assembly - Speed Sensor w/Cable

Assembly - Rear Shaft Wheels, Urrethane

Cable Tie (7.25” x .19”)

MAX Rear Frame

March 2019



e e e e e e e e e e e e e e e e e e e e e e o e e R o e R En e e R R e e R EEm e e e Em

MAX Rear Frame

9B

March 2019



